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Descri ptinn uf 'l'est

Cnmpressive Strength {:f Remfuri:ed Concrete Haft Cubes of Part 2 of culvert |
51 sta. (558+769) at 7 days.

Location of Test

El-Shrief Batch Plant Laboratory.

T2t wesults . fo be

Cuber should /0c?55

7€ z/aﬂ}' Fesd  as f‘uf
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ays fest.
J

Name
Contractor Abanoub Victor A
Designer A
GARB *
Employers -
Representative 14 > :}-d Vess #AX?J 2o\ 2 ¢ K .

* Alignment / Bridges: Culvert Only
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A= Approved; AWC= Approved with Comments; R= Rejected
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CEL Laboratory

Issued by
Contractor

Contractor
Reference

Received by ER

£ |\ [24 (1305

. Descriptiun uf Tesl: e

. Eompressme Strength uf Hemfnrced Concrete Raft l.'.ubes of Part 2 of culvert
51 sta. (558+769) at 28 days.

Location of Test

CEL Laboratory in EET Matrouh Station.

ST i D abe
r:(r;# @’)gcjyf Vo 4@ﬁﬁj/(wm? %g/ € et
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Contractor Abanoub Victor W_ A
Designer A
GARB * p

Employers i

Representative | /7~ 2olre5.s /M 20/1) 2024 ﬁ

* plignment | Bridges: Cubvert Only

_—

A= Approved; AWC= Approved with Comments; R= Rejected
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CEL

Consulting Engineering Bureaw & Laboratories
Aisss gtV ol H Ll (o lanes nSe

Company Name :@ g giaa
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 23-10-2023
Report No : 01
Location : Culvert 51 St. (558+769 Part 2 Left
D_D—._ﬁ_mmmm_ﬁm STRE .._m._.I mm _..._.m. OF CUBE 15*15*15 CM CONCRETE SPECIMENS
N\l—ll : . ...q..r s ...... /
MixID: €/320/420 1 /&
rum._\m of _ b@m | { AVG | Density Ave.
N | , " Location ks i Weight 3 g mu.m:nuh mﬁ:nn_‘_
Casting - Testing ‘ Days (gm) (gm) (gm/icm)’ | (k.-N) | (Kg/em®) | _ (Kglem?)
4 (i | | - i NS | ¢
8385 735 ml mmm...x. 4
| Culvert 51 St. —
23-9-2023 23-10-2023 | 30 Ammm+.~mm Part 2 8145 8160 2.42 1037 hun \\ _ 381
| Left - Fﬁ
_ 7950 48 339

Note: Sliall daflas 5 331 448 08 Jpins & Jaral)

.MIPQFI_:IHE_EI
:

3 I Malek El Afdal Streefiy
Famalek, Cairo.
Tel.& Fax 1 27367231 - 27363093
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RESULTS SYSTIA OE==m SHAKER
Green Line
Location Name Contractor Company Designer Company
: g NOOR CONSULTANTS ENGINEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by pName Sign 2 Date Designation _
Contractor Abanoub Victor c‘—_,_#— 'FCZJ, a-% &ﬁ
Contractor MB-MT-KK-TRF-DC-0027 ;
Reference
MName SiE" I _.J______,..—-""" oo MM Y HH M
Received by ER Yy TRF :
A i 2 30|\ [24]\3|00

-
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test

Compressive Strength of Wingwalls Cubes of Part 1 & Part 3 of culvert 51

sta. (558+769) at 7 days.

Location of Test

El-Shreif Batch Plant Laboratory.

Item Speciir_atinn Test Requirement | Test Result Attachment | Remark :__
1

3 = A
: B

4

5

Comments by: Comments by:

il
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elfest Fra s cr0e #7.'?,/’ s r "ﬂ/ “e2 /_J e & & H:"‘r{/Lﬁd/
{'”*.fjf'i’ c"}f’:f}'jfﬂ(f'cﬂf L__g? [é;},} J;'_FJ;_FJ{-JJEILJ{ij.*-iy,
itoel da IE c/cy.r fesd

~ z
=% F ) &7 iy -
¥ 4 // ,,)

APPROVAL STATUS
Organisation Name Sign il Date A-AWC-R
Contractor Abanoub Victor q_% A
Designer A
GARB *
Employers [ |
Representative 79-2 A 5SS 44)‘{/ 28\ 20 A

* Alignment / Bridges: Culvert (in,,

o

A= Approved; AWC= Approved with Comments; R= ite, _cted

File: TRF Test Result 7 days - Copy - Copy - Copy
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Technical Report About Compression Strength
SRR — 1
e e
|Frnject Name I Express Train Project
Casting Element I (Y19+00A) Glang o) Ay
Casting Date 26/12/2023
|Repurt Date 02/01/2024
Cement Content 425 (OPC)
ﬂStrength 400 ﬂKg /em2 |
COMPRESSIV NGTH RESULTS OF 15X15X15 Cm
" Set l T = Average || Average l

Casting Date | Testing Date Age || Weight || Denisty | Load [{strength

Strength || strength
H — L [dl}'s]_“ﬂn ) [emheal] (BN) |(Nginz) ﬁ:ml} %o

I | 8243 [ 244 | 850 385~

2 26/12/2023 || 02/01/2024 7 8271 2.45 874 E?y" 387 97 |

8279 .
3 " 245 838 3%

f"

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989,

* Samples were taken in the presence of the contractor engineer and consultant.
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SUBMISSION Lk A
of TEST CORSULTRATS m

R ES U LTS L e GARB] SWSTIA [ SHAKER
Green Line
Location Name Contractor Company Designer Company
7 2 NOOR CONSULTANTS ENGINEERS &
El-Shreif Batch Plant Lab MAGDY BEKHET iy S
Issued by Name Sign o e Date Designation
Contractor Abanoub Victor %—% 17e- 4@69 55’,
Contractor MB-MT-KK-TRF-DC-0024
Reference -
Name Sign | DD | MM | YY | HH | MM
Received by ER TRF ’ '
»9-1;!,{55 //7w O\ [24)\s |of

el
NB: Fackﬁe 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Walls & Slabs Cubes of Part 1 & Part 3 of
culvert 51 sta. (558+769) at 7 days.

Location of Test El-Shreif Batch Plant Lahuratmi_:.

Item Specification Test Requirement ngsll Result Attachment | Remarks
1 3

5 ._

z :

4

5

Comments by: Comments by:

e dﬁ/ f‘,f5-/‘.)'::‘?"(::,‘jr‘é‘‘f1 /i .i{/ A%z b é Lonit- fq’(’/d‘{"nr
s (~ndl %}Jﬁ/ﬁ/ ﬁu!71r’4fc=d 4o 28 a’cj; Fec)

.FT_;s"f LS au f'?(E & = ff/{)’&'ﬁfﬂ""{/ M/pﬁfdﬁﬁdf’lﬁ(//

APPROVAL STATUS

Organisation Name Sign o Date A-AWC-R
Contractor Abanoub Victor C]Ll.éé' A
Designer A
GARB * ;
Employers .
Representative A - sz,ﬂﬁ"S__S % ELVAVARK A

* Alignment / Bridges: Culvert Only /" A= iy, oved; AWCs Approved with Comments; R= Rejected

File: TRF Test Result 7 days - Copy - Copy - Copy Page 1of1
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Technical Report About Compression Strength

Client Name Cuda gda

Project Name Express Train Project
Casting Element Y&\ Jeald il g Ll ga (VIA400A) 0) i

Casting Date 19/12/2023

Report Date 26/12/2023
[Cement Content 425 (OPC)

Strength 400 Kg /cm2

COMPRESSIVE STRENGTH 15X15 Cm

Set ﬁ _ Age | Weight “Denish' Load [/strength [Average TAverage
D Casting Date | Testing Date (days) m) | (gn m;] (KN 8 " Strength || strength
|[ l y (8 c ) || (Kg/em }=_@gftm1} o B

1 B348 247 B75 }|_3'%‘/

2 ] 8571 2.54 897 _-|| 9/

3 8301 | 246 | 874 —| 396

19/12/2023 26/12/2023 7 | 402 101

4 8132 2.41 911 | 413
S . £

5 8460 251 897 406~

IF 2k i ,9/
6 || Bl46 241 874 326/1
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989,

* Samples were taken in the presence of the contractor engineer and consultant.
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HES U I_TS SVYHTrA = snaKeR

Green Line

Location Name Contractor Company Designer Company

g NOOR COMSULTANTS ENGIMNEERS &

El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS

Issued by Name Sign. v Date Designation _

Contractor Abanoub Victor C?—a%é '.TECA- D%Ei Ei_’g.

Contractor MB-MT-KK-TRF-DC-0025

Reference

Name Sign / DD | MM | Y | HH | MM

Received by ER 4 ; P TRF | _ p

A-Llwss > ol 20[( [2¢|\5]e2

o
: NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Walls & Slabs Cubes of Part 1 & Part 3 of
culvert 51 sta. (558+769) at 28 days.

Location of Test El-Shreif Batch Plant Laboratory.

Item Specificatian  Test Requirement | Test Result Attachment | Remarks

1

3 i =
3

4

5

Comments by: Comments by:

-::?.#r‘ﬁ‘/ e F-&’/’ mﬁ*‘?f-"ﬁf(/
f-"/i‘ﬂ{f’f M-S//_‘ﬂfﬂ' 51‘,&7-‘ jf/‘j %/Ej_rj?’rﬂ!/ﬁ‘x C{ /c:'?b,

o

+?';_;wf 1S 4 ff;‘ = b :74:3,,'7.

APPROVAL STATUS

Organisation Name Sign ) Date A-AWC-R
Contractor Abanoub Victor ?\_444 A
Designer A
GARB * /
Employers : ek P
Representative | A7 7 or75S _ g S0/\/ 2 & A

-~ i A= Approved; AWC= Approved with Comments; R= Rejectad

* Alignment [ Bridges: Culvert Only

i

File: TRF Test Result 28 days
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Technical Report About Compression Strength

“CIient Name Cudy (gl

Project Name Express Train Project

Casting Element [ Y& Juald (il 5 Lol g (V19400A) 0 &

Casting Date 1__ 19/12/2023

ReportDate | 16/01/2024 ]
|Cement Content 425 (OPC)

Strength 400 |Kg/cm2 -

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

[ B ] - . &vcragu_ Average
Set ID || Cast Date | Testing Da (:::s} “;:ﬂg:“ z:::lst:} :"I:;l: :treugt;l} Strength || strength
) i | | (K&emD | oremay | 9 |
1 8269 2.45 1226 ng/w
2 8200 2.43 1208 547 -
Vil |
i 8292 2.46 1026 4«52,-
l—“]'Qaf 12/2023 1 16/01/2024 28 1 sl 525 131
8410 2.49 1150 521 :
g4al 2.51 1202 545
8301 2.46 1146 519 '

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
~ *The m_n_mplﬁ were tested according to the Egyptian specification CE 1658/1989,
* S3amples were taken in the presence of the contractor engineer ar?{gr%ultant.
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SUBMISSION %
of TEST o
RESULTS SWSTIA Q) SHAKER
Green Line
Location Name Contractor Company Designer Company
e NOOR CONSULTANTS ENGIMNEERS &
El-Shrief Batch Plant Lab MAGDY BEKHET ARCHITECTS i
Issued by Name Sign /o Date Designation
Contractor Abanoub Victor ﬁ'—‘—ﬁ"
Contractor MB-MT-KK-TRF-DC-0029
Reference
Name Sign j = T oo | MM | ¥ | HH | mm
Received by ER /M// TRF
A - Vdsess o 30| |2%]\s|63
i
NB: Package 1 Only (Package 2 via Aconex) R
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW y
Description of Test Compressive S5trength of Reinforced Concrete Cubes of Walls & Slab of Part 2
of culvert 51 sta. (558+769) at 28 days.
Location of Test El-Shrief Batch Plant Labura:tuw.
Item | Specification Test Requirem i’ | Test Result Attachment | Remarks
1
- &
3
= e
5
Comments by: ECnmments by:
/s ?" 1S ¢ f?(j & yE ﬁyﬁ/ﬁrﬂdwr‘g/ fm/?ﬂf f??;’cﬂfAﬂ”é‘f
Lt 2 Jf,f ,a«:fgﬁsf bt /r'f/ % Levprt-ai cfo L {c:fé;'
< | e

APPROVAL STATUS

Organisation Name Sign Date A-AWC-R
Contractor Abanoub Victor g—f—# A
Designer A
GARB * |
Employers 1\__/"'"’ a
Representative | / J 'jp/f Fes M*’“ﬁ . Bl /2 & A

* Alignment / Bridges: Culvert Only T A= Approved; AWC= Approved with Comments; R= Rejected

/

File: TRF Test Result 28 days Page 1of1
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Ready Mix
Technical Report About Compression Strength
Client Name Cuds (siaa
Project Name Express Train Project
Casting Element || ¥ daald s 4 Lol g - 0 2
Casting Date 07/12/2023
Report Date 04/01/2024
Cement Content 425 (OPC)
Strength 400 HK.g /em2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

- i i Average || Average
W =
’Testing Date A8 eight || Denisty | Load | strength

Set ID | Cast Date (days) (gm) @wemd) | (KN) [ (Kgiem2) Strength | strength

(Kg/em2) %o

1 8144 241 | 11 BB—II 53

2 07/12/2023 | 04/01/2024 28 8217 2.43 1038 [ 502 126

3 8129 241 1100 [ 495 ||
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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Technical Report About Compression Strength

Client Name

Project Name

Express Train Project

|Casting Element

Y .;_E.\.nlﬁ.i._'lim'l'.h.'ﬂ_,:.-ﬂ'l E]_JJ

Casting Date 07/12/2023
Report Date 04/01/2024
Cement Content 425 (OPC)
Strength 400 ||1(g /em2
MPRESSIVE (NGTH RESULTS OF CUBES 15X15X15 Cm
[ I [ Average || Average
. Age strength
Set ID | Cast Date [|Testing Date Strength | strength
(days) (Kg/iem2) Mt o
1 | 520 :"l:
2 07/12/2023 (| 04/01/2024 28 8271 245 1037 470~ 499 125
3 8177 242 1121 SW “
Notes:

* The required strength to be achieved at the age of 28 days is 400 ka/ecm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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 SUBMISSION

o T A 5’?‘%

of TEST
RESULTS

Green Line
Location Name Contractor Company Designer Company

A MOOR CONSULTANTS ENGIN EERS &
El-Shreif Batch Plant Lab MAGDY BEKHET ARCHITECTS

lssued by Name Sign S Date Designation__,
Contractor Abanoub Victor 0{—.%4 &'A - géﬁﬁg Eﬁ
Contractor MB-MT-KK-TRF-DC-0030 s
Reference _

S Name' Sign LR - ol el I LR
— .
ecei W /0 F:) 01 5S / ol Z |2 NS TR

NB: P’acskage 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Wingwalls Cubes of Part 1 & Part 3 of culvert 51
sta. (558+769) at 28 days.

Location of Test El-Shreif Batch Plant Laboratory.

Item | Specification Test Requirement | Test Resui Attachment | Remarks
1

3 3

3

4

5

Comments by: Comments by:

<+ T@%"/ﬂffa ff_i' &f # c?—..?f:).rc'p r"c‘// ‘{“}/')gf ﬁ/?[ﬂ{/md
U"‘-C?(p/ J"’F/_)ﬂ/?_?f!:?z‘/f'ﬁ .?/(C'f?”t'ﬂf'{&f ﬁ' /Jl@

A
APPROVAL STATUS

Organisation Name Sign . Date A-AWC-R
Contractor Abanoub Victor C)% A
Designer A
GARB * :
Employers /JL—/"" . )
Representative /'7 20!1"'5 S 2 L _/ U 7 & A

* Alignment / Bridges: Culvert Only //” A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 28 days Page 10of1
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Ready Mix

5 jalad) dilu Al plad
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Technical Report About Compression Strength

Client Name

Cuda giaa

I. Project Name

Express Train Project

iy 5 gl g ALalSiall dpa gand) Y gliall Ly pi AS L

Casting Element (V19+00A) Slang o) fuy
Casting Date 26/12/2023
Report Date 23/01/2024
Cement Content 425 (OPC)
Strength 400 "Kg /em2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
1 . | Average || Average
Set ID || Cast Date |Testing Date {j‘ages} “;G'E;t F:ﬂs?} :‘::;:; st:engt:} Strength || strength
: 8 o |5 | (kgrem2) | %
1 8493 | 2.52 1055 478 "
2 26/12/2023 23/01/2024 28 B503 252 1169 530 A 507 127
= = |
3 8579 | 254 | u4 | s
Notes

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.




SUBMISSION - A
& BfTEST M(A
JRESULTS .ﬁﬁ Tt MR e IS B

Green Line
Location Name Contractor Company Designer Company

NOOR CONSULTANTS ENGIN EERS &
Culverts 50851 MAGDY BEKHET ARCHITELTS
Contractor Abanoub Victor Ig"’ﬂf et .?C:’Zﬁ“ QC% !}q
Contractor MB-MT-KK-TRF-DC-0021
Reference

DD MM hid HH MM

_ Naite S SR =
Received by ER ﬂ:?;:jk"_{s J,:///szjw{. o £ || 24 14| 45

i ! NB: Packasn 10nly (Package 2 via Ammj

THE muumns TEST RESULTS ARE ATTACHED FOR REVIEW i
Description of Test Mechanical& Chemical Tests for BEDODWH Rebar :
7 Specimens OF Rebar DIA 10 (EZ-ELDEKHELA COMPANY)
7 Specimens OF Rebar DIA 12 (EGYPTIAN STEEL COMPANY)
7 Specimens OF Rebar DIA 16 (EGYPTIAN STEEL COMPANY)
Location of Test Unwersity of Alexandria -Faculty of Engineering Laboratory.

tem | Specification | Test Requirement | Test Result Attachment | Remarks
1 18 SPECIMENS OF Rebar
DIA (10, 12816) MESRANEN 3
2 3 SPECIMENS OF Rebar
DIA (10, 12816) CHEMICAL 9
3
- o
5
Cﬂlﬁl‘ﬂﬂﬂuﬁh‘ £l . B — > .- '._u'.:-T..". i T cammﬁﬁ“w

.rhf,f.er,m /ILJ' 4 e d?/_p/',.];q:fj,.f'f)/ v /919/' ﬂ?ﬁc’?(’i(a/
"H’/-F’Jg < Su //L.-f &g Hz“f)/é’f """'5),_7&:35.?! fn'fr'ﬁ{)’ %
[ﬁ“ﬂ toacto, £ {c}‘b

R D i T e M W s o G AP PR VAL STATOS - (28 S D% TG D o L e
Organisation | Name Sign 3. 5 Date ~ A-AWCR
Contractor Abanoub Victor W— { 5-—(31’ - QolH A
Designer A
GARB * |
Employers . /V//j‘,;? .

Representative /) "301#{"5.5" \&/\/ 2 4
* Alignment / Bridges: Cubvert Only //’ A= Approved:; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 7 days Page 1aof1



Aldexandria University

Faculty of Engineering

Engincering Center for Community Development

Properties and strength of Material Lab.
Structural Engineering Dept
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Alexandria University

Faculty of Engineering
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SUBMISSION \

of TEST Ry I NO0R e LT
RESU LTS :%w m |m m SVLHTIA D= SHARER

Green Line
Location Name Contractor Company Designer Company
.-3.._-...-. NOOR CONSULTANTS ENGINEERS &
GRS i :SE'IHF;—'"J'E o R0 | ARCHITECTS
Issued by Name j‘?aé Designation =i il
Contractor Abanoub Victor -23*—1&*2@24
Contractor MB-MT-KK-TRF-DC-0044
Reference
Name Sisn oD MM bl HH MM
Received by ER TRF | -
A/ mﬂmeJ Mo K\ Ao 29| \q L2y
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Abrasion & Absorption Test of Riprap sample.
Location of Test El-Nuby Laboratory.
Iltem | Specification Test Requirement | Test Result Attachment | Remarks
1 Absorption Test =6% 0.878%
2 Abrasion Test < 45% 15.2%
g —
4
5
Comments by: S-St Comments by:
K }ﬁpj?/gvﬁd s Qf‘.rr Eﬁﬁ-mﬂ 4’/7;1:5 UZZ%
Vr:'
Ld e ﬂ? ?fﬂdar res Pons bt ond 2
[0.':14’ ti— édi? - ___’;:>
APPROVAL STATUS
Organisation Name Sign . Date A-AWC-R
Contractor Abanaub Victor Q—A%é._ 2940~ Joj A A
Designer A
GARB *
Employers H
Representativeﬁw ﬁ ,IqﬂGj Hufﬂ k h %W Zﬁ - lo- 29/2[(
* Alignment [ Bridges: Culvert Only A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result for stes| Page 1ofl



Electric Express Train - HSR.
From El Ain El Sokhna City To El Alamein - MATROUH
i —— Section - 7 From FOKA To MARSA MATROUH
u'l -

il o5yl
""'"".H% S al CYSTIN [ S From Station 504+000 To Station 568+177
Absorbtion & Aggregate specific gravity
AASHTO-TES5
TESTING DATE: 20-10-2024 code
o 558+T69 &l
LAMATHN 557+857 E.:q'lb-_l zone
MNAME COMPANY MAGDY BKHEET
Weight of sample 2500 gm
Weight of satumleu::a-d:.;lry surface sample 2527 gm
Weight of saturated sample in water (C) 1540 gm
Weight of dry sample after heating (A) 2505 gm
Results:-
Bulk Specific gravity = Al (B-C) 2.538
Apparent specific gravity = A /(A-C) 2.596 @
Asorbtion = ( B-A)/A 0876 | %
7
Los Anglos abrasion AASHTO-T96
Weight of sample before test (gm) Weight of sample after test (gm) Abrasion ra/tl‘ﬁ' (%
5000 4240 152
|Corrtm:tur Enginear :- | Lab. Engineer :- J Consultant Engineer :- 1

N:m%—%\ MName
”'“;"-'-:-"'-.’ L Pt s >
Aoyl IV L1, )




sUBMISSION
of TEST

sy ) u.*ﬂjdﬁ jh

L,

mnmmm

RESULTS o -... (GARB) SVATrA [ SHARER
|
Green Line :
& NOOR CONSULTANTS ENGINEERS &
-
El-Shrief Ealtch P|iljl‘t Lab _ MAG?Y BFKHET . ARCHITE-:TS -
E“ued bv Hm w £ LA, T m o wm
Contractor Abanoub Victor
Contractor MB-MT-KK-TRF-DC-0011
Reference
n R s 3L Sigr h;:__: - ’ OO | MM | v | HH | MM
Received by ER TRF
A - 2vess [‘E [ 24| 13]|0d

g ¥ ‘- ¥ .:'-, -.-"‘ ! . :-“- Darkders 4
T &mﬁ £ bqﬁ i IE’-{-::—:"_"#'.." '-'-'."‘I.-|;.I \ L ;

Cumresswe trength {‘.'f mfun:ed Cnn:rete Raft Cuhes af Part 1of culvert .

Description of Test
51 sta. (558+769) % 18days.
Location of Test El-Shrief Batch Plant Laboratory.

#7__ ?L vesu /s oz 7,7/.5’
rf-f"j’?‘ tSa lfs

ar< &’h‘/t"/ ;- 5/,,-?59, )= b, /,'-—//

%[cﬂ/) fz-ﬁ:')lcﬁfgﬁ [,d/,_’_? :

wopurn e gy o

.__Qmanisatiun

Name

Contractor Abanoub Victor W A
Designer ' A
GARB *

/
::npp::::r::atiue A o 55 ' z &y \f 2 & JA

* Alignment / Bridges: Cu

vert Only

f

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 7 days

Page 1of1l
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Technical Report About Compression Strength

dafall el Adaas

Client Name i (530

Project Name

ICasting Element

Express Train Project

$aa ganl) Y gliall iy p200 ds p2
5 aladl Al A1 g lad

ICasting Date 07/11/2023
Cement Content 425 (OPC)
Strength 400 |Kg/cm2
IVE STRENGTH R T 15X15 Cm
Age Weight || Denisty Load | strength ATEOUER |} ATerags
Set ID || Cast Date | Testing Date o) @ | e | &N [ Kerem2) Strength || strength
¥ £ s KefemD | kgrem)|| %
I 8296 246 996 4?/],/' :
2 07/11/2023 )} 05/12/2023 28 8212 243 1036 439’ 471 118
3 d 8434 2.50 1086 49}/'
- L = L -
Notes
* The required strength to be achleved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications. F\f
* The samples were tested according to the Egyptian specification CE 1658/1989. %
* Samples were taken in the presence of the contractor engineer 'lT consultant. ffr
) LA
) .!'II' {( { b - \ 5 /
Q.C Manages \ | ot /4 =
I e e L '_l ¥, .
Eng.Mo Ibrahim P 7 25 N
Z o
.I C’: =



ZUBMISSION
of TEST

RESULTS

Wk dsagnll alagd!

Greanl.m | 3% s R LRSI

Concrete Team Batch Plant Lab MAGDY BEKHET NDDR CGNSULTANTE ENGWEERS &
Hame . ) B

Issued by e L

Contractor Abanoub Victor >

Contractor MB-MT-KK-TRF-DC-0010

Reference

Descriptinn af Test

culvert 51 sta. (558+769)7, 2 days.

Cumpresswe Stregth of Reinforced Concrete Raft Cubes of Part 3 of .

Location of Test

Concrete Team Batch Plant Laboratory.

| & w| |.-

Organisation | Name Sign . . | Date
Contractor Abanoub Victor W‘ A
Designer A
GARB * /
Employers j e —
Representative /'? ; 4201 SS 20/ | / 24 A

* Alignment [ Bridges: Culvert Only

A= Approved: AWC= Approved with Comments; R= Rejected

File: TRF Test Result 7 d

ays - Copy - Copy - Copy

Page 1of1




a5 98
Concrete Team : 2
@:r Resdy Mix Saladi 5L au

Reference: POR.001/2016

Project : Express Electric Train culverts-section 7 File No. : 0235
Client MAGDY BEKHEET

Location:Matrouh

Date : 29/10/2023

Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881 ,Part4 ,198; 11--
Mix Description : Ei ~32D kgﬁ:m"z / 1 LF / Area Loaded : 225 Cm"2
Casting by ° am i

Curing by: Concrete Team
Date of Casting : 22-Oct-2023
Element:RCraft for Culvert No :51Station ( 558 +769) part 3

Type of Curing : Sub in Water

Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic | Strength | Strength Stress
No. | Sample Testing ( Days ) | (kN/cm2)| (kg/cm?2) (kg/cm2)
1 8090 29-Oct-2023 T 878 393)55
2 8100 29-Oct-2023 7 890 | 403.348 396.6
3 8110 29-Oct-2023 7 860 389,752
Note
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen{Name Signature Witness by:
Tested by: — Q}\-\\ & Name: Eng : M:han{iqu\:ljh
Signature: | 711 ——%.




Al S 50 S
Concrete Team B AR A A
For Readvy Max

Reference: POR.001/2016
Project : Express Electric Train File No. : 0235
Client MAGDY BEKHEET Date : 19/11/2023

Location:Matrouh

Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description ; C40 -400 van;;y’t.‘:mE Area Loaded : 225 Cm’

Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 22-0Oct-2023 Type of Curing : Sub in Water .
Element:RC raft for Culvert No :51 Station [ 558 +8739) PART 3
Cubic| Weight Date Age of Comb Comb Average
Ident Of of Cubic LOAD | Strength Stress
No. | Sample Testing (Days) | (kN) | (kg/lem?) (kgicm?)
1 8450 19-Nov-2023 28 as50 430 'g-;
g
2 8420 19-MNov-2023 28 1065 48251/5&'" . 4842
a 8370 19-Nov-2023 28 1180 539
MNote:
The concrete specimens have been cured according to (ASTM C31)
QC/OA Departmen|Name Signalure Witness by.
P ,4 Se M\ Name: CE : HOSSAM HAMZA
Signature: JI BSS LM wh
308 e
( S 38,0 ) / L i
| -'d,' ‘u -.1717}-1-4‘%5 45}.“ rlf—L
Sagad! 3 | sr C A i
PNt R M 2 o
e Y -
O _'_F'_._,,FF-'

—=




SUBMISSION

-

of TEST m AT

RESULTS SWSTIA [ SHAKER
Green Line
Location Name Contractor Company Designer Company

NOOR CONSULTANTS ENGINEERS &
El-Shrief Batch Plant Lab MAGDY BEKHET ARCHITECTS
Issued by Name Sign s TR Date Designation
| Contractor Abanoub Victor %
Contractor MB-MT-KK-TRF-DC-0015
Reference
Name Sign / DD | MM | ¥Y | HH | MM

Received by ER / TRF :

- =
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Compressive Strength of Reinforced Concrete Cubes of Walls & Slab of Part 2
of culvert 51 sta. (558+769) at 7 days.

Location of Test El-Shrief Batch Plant Laboratory.

Item | Specification ‘Test Requirement | Test Result Attachment | Remarks

1

2

3

4

5

Comments by: Comments by:

- f.:z'nf-«-/ a/x/ & r/’f‘-/ Sei

.,,f';a ?L..&"ﬁa r’fj Q1T A

R /T-:"_J' Tt S H /f.’:‘ o f"?,/.r—c'?w‘?'g/ LD /ﬂﬂ/’ ﬂf}“g?f‘/f
,&/f,»{;;’,(/ Fo 24 g/aj_; 7=
s ) CSy20/) </ b fwf/

8

s /.

h.f‘lr s ' Fi & i f
7 LN T, o (ald:

APPROVAL STATUS
Organisation | Name Sign i Date A-AWC-R
Contractor Abanoub Victor W A
Designer A
GARB * )
Employers
Representative | ./ 5/ 420/ NET /;ﬁ'*}p/" i AT R A

* Alignment / Bridges: Culvert Only

T

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result 7 days

Page 1of1
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Technical Report About Compression Strength

Client Name

Project Name

Express Train Project

Kg /em2

Casting Element ¥ Jeald i + Ll g - 0 A
Casting Date i_ 07/12/2023
Report Date 14/12/2023
|Cement Content 425 (OPC)

Al g Usb
Pt

NGTH RESULTS OF CUBES 15X15X15 Cm

- e
g o ’ Average | Average
Set , , Age | Weight || Denisty | Load |[[strength
D Casting Date | Testing Date @ays) | @m) J@memn] &Ny [ (kgemz) Strengt;l stn:lgth
T 1 e e _— }II -
1 8131 241 891 404~
L=ﬁ P
2 07/12/2023 14/12/2023 7 B296 246 929 421L-1 401 100
e e— Y -
3 B196 I 243 837 JT‘JV/f
== == - ==
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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ey
SUBMISSION of S A asin
Green Line
Location Name Contractor Company Designer Company
NOOR CONSULTANTS ENGINEERS &

MATROUH | MAGDY BEKHET prasimlestios

Name Sign PN Date Designation
Issued by

ENG. Abanoub 17
Contractor ictos q&% 1 / i/ 2523
Contractor MB-MT-KK-TRF-5T-0002
Reference

Name | sign Fi DD | MM | Y¥ | HH | MM
Received by ER ¢ﬂﬂf’>—=— TRF |

ﬁ-jdrrssff | N [3]10 |eo

_ NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Plate load test Results of C51 sta. (558+769). (ferma)
Location of Test C51 sta. (558+769). -
Iltem | Specification Test Requirement | Test Result Attachment | Remarks
1
2
3
4
5

“Test vesults are e/ ¥
a7 ._/,f o) pﬁf mfﬂﬁmﬁ o

ed O f;?4‘r' c*f‘?‘?"c?(/wa/
t‘{/ 9/66 ”Fr{i-

o ff’b_‘! F.SL:I’I'-»,LE & T Mﬂ&’é’.“f rr'"“/;?b‘zJSz'i;; };{?f %
A

/{f’;-)%f(ﬂ('?‘lﬂf :_"_G S= yﬂ{fff_' L [@‘;’J
Organisation | Name Sign DA Date A-AWC-R
Contractor ENG. Abanoub Victor oroi——‘é# \ / I/ / 2{')2_2 A
Designer . A
GARB * !
Employers . 1
Representative A elsess = J— TR > A

* Alignment / Bridges: Culvert Only <

A= Approved; AWC= Approved with Comments; R= Rejected
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